
 
 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

Bomet-Mulot Water Supply Project 
Environmental and Social Impact Assessment 

CRVWWDA on Behalf of LVSWWDA 

29 May 2020 
 

ESIA Study Report 

 

 



 
 

 

 

5161008 | 1.0 | 29 May 2020 
Atkins | ESIA Study Report - FINAL Page 2 of 139 
 

Notice 

This document and its contents have been prepared and are intended solely as information for CRVWWDA on 
Behalf of LVSWWDA and use in relation to the ESIA for Bomet-Mulot Water Supply Project 

Atkins Consulting Engineers Limited assumes no responsibility to any other party in respect of or arising out of 
or in connection with this document and/or its contents. 

This document has 139 pages including the cover. 
[...]
management practices, natural resources and cultural heritage aspects of the project area. 

Additional baseline data was collected in subsequent field surveys on: 

• Biodiversity in Mau forest from the forest edge at Masese to the intake works 5km into the forest; 

• Socioeconomic information on project affected people: Desktop reviews of published work on the 
socioeconomic baselines of the project area were carried out to extract relevant information. These were 
complemented with household socio-economic surveys to obtain site-specific data on the project area. 
Structured questionnaires were administered to households to assess the socio-economic status of the 
residents in the project area. Data collectors were identified at each locality who then received a short 
training on questionnaire administration before actual work. Additional information was also collected 
through key informant interviews with individuals/representatives knowledgeable in socioeconomic issues 
of the project area. 



 
 

 

 

5161008 | 1.0 | 29 May 2020 
Atkins | ESIA Study Report - FINAL Page 14 of 139 
 

1.3.4. Identification, prediction and determination of environmental impacts 
A systematic approach was used to rank identified impacts according to their significance determined by 
consideration of project activity event magnitude and receptor sensitivity. The expected significance of 
environmental impacts was assessed considering: 

Event Magnitude determined by the following parameters: 

• Extent – the size of the area across which the effect of the activity extends; 

• Duration – the length of time over which the effect of the activity occurs; 

• Frequency – how often the activity occurs; and 

• Intensity of the impact – concentration of an emission or discharge with respect to standards of 
acceptability that include applicable legislation and international guidance, its toxicity or potential for 
bioaccumulation, and its likely persistence in the environment, and degree and/or permanence of 
disturbance or physical impact 

 

Receptor Sensitivity determined by: 

• Presence – whether biological species present are unique, threatened, protected or not vulnerable 
and are present during a period of high sensitivity (e.g. breeding, spawning or nesting). For human 
receptors, whether they are permanently present to uncommon in the area of impact and for physical 
features whether those present are highly valued or of limited or no value. For physical 
receptors/features, whether they are national or international value (e.g. state protected monument), 
local or regional value and is sensitive to disturbance or none of the above; and 

• Resilience – how vulnerable people and/or species and/or features are to the change or disturbance 
associated with the environmental interaction with reference to existing baseline conditions and 
trends (such as trends in ecological abundance/diversity/status, ambient air quality etc.) and their 
capacity to absorb or adapt to the change. For physical receptors/features, highly vulnerable, 
undergoes moderate but sustainable change which stabilizes under constant presence of impact 
source, or unaffected or marginally affected. 

Socio-economic impacts were assessed considering event magnitude and receptor sensitivity. However, a 
more qualitative approach was applied, which considered how significant the change would be on social, 
economic and cultural dynamics, the potential for governmental and stakeholder intervention, the value of the 
receptor (on a local, regional, national or international scale) and the resilience of the receptor to change or 
adapt to a given change. 

Impact significance was assessed considering existing control measures that are incorporated into the project 
design. 

Sets of criteria were defined for both impact magnitude and receptor sensitivity and these were then combined 
in an appraisal matrix to identify relative degrees of impact significance. The matrix is accompanied by ancillary 
definitions of the resulting final significance categories. 

1.3.5. Stakeholder consultations 
A Stakeholder Engagement Plan (SEP) was developed to guide engagement with relevant stakeholders 
throughout the ESIA and in future operations of the project. The SEP is a live document which will be updated 
periodically as new stakeholders are identified through the different phases of the project, or as means of 
engagement with the identified stakeholders change. The initial SEP is attached as Appendix E of this Report. 

Stakeholder consultations during the ESIA were carried out to: inform project stakeholders of the proposed 
project; to explain the likely impacts (positive/negative) of implementing the Project; and to obtain views, 
concerns, comments and suggestions from interested and affected parties regarding the proposed project.  

Stakeholder identification and analysis was carried out to determine who are the project affected people and 
the most appropriate means of engagement. The methods of engagement ranged from questionnaires, 
interviews and public meetings with the stakeholders. 

1.3.6. Reporting 
A Draft and Final ESIA Report, including Environmental and Social Management Plans was prepared and 
submitted to CRVWWDA and LVSWWDA for review and endorsement.  



 
 

 

 

5161008 | 1.0 | 29 May 2020 
Atkins | ESIA Study Report - FINAL Page 15 of 139 
 

This Final ESIA Report is submitted to NEMA for review and approval.   

1.4. The ESIA study team 
The ESIA was undertaken by a multidisciplinary team of consultants from Atkins Consulting Engineers that 
included the following: 

Table 1-1 The ESIA Team 

Name Expertise 

Mr Simon Wandeto (Lead Expert, Reg. No 0885) Environmentalist 

Beatrice Githinji Sociologist 

Thomas Mwadime Taxonomist 

Eng. Phyllis Njoki Water Engineer 

Prof. John M. Gathenya Hydrologist 

Dr Wilberforce Oundo Valuer 

Peter Mugo Surveyor 

 
As required under Regulation 14 of the Environmental (Impact Assessment and Audit) Regulations 2003, 
Atkins and the above-named environmental experts are registered and licensed by NEMA as Environmental 
Impact Assessment and Audit Experts. Registration certificates and licenses for the Firm and Lead Expert are 
attached in Appendix G of this Report.  

 

  



 
 

 

 

5161008 | 1.0 | 29 May 2020 
Atkins | ESIA Study Report - FINAL Page 16 of 139 
 

2. Project description 

2.1. Project design horizon 
For design purposes, the design period for the project is 20 years. The initial year (when the new works are 
expected to be commissioned) is 2021, with the future and ultimate years being 2031 and 2041 respectively.  

2.2. Population projection 

An exponential growth model was used in projecting the population in the project area. The exponential equation 
used was; 

Where;  

Pt  = the projected population 

P0  =  the initial/base population 

r  =  the projected population growth rate 

e  =  base of the natural logarithm (3.2)  

t  = intercensal duration 

Three population growth rate scenarios were explored:  

High Growth Rate: Where population growth is expected to occur at rates that are significantly higher than the 
rates in the last intercensal period. This can only happen due to rapid changes in socio-development factors 
resulting in subsequent high levels of immigration to the area.   

Medium Growth Rate: Where population growth is expected to occur gradually at rates comparable with historical 
growth rates. Increased population will result in increased settlement in adjacent peri-urban and rural areas.     

Low Growth Rate: where population growth is expected to reduce with high migration rates due to negative 
changes in the socio-economic development landscape of the area.  

Population projections for the population growth rate scenarios are given in the graph below; 

 

Figure 2-1 Projected populations based on growth rate scenarios 

The medium growth rate scenario was adopted as the most probable scenario for the future population 
projections of Bomet, Longisa and Mulot Towns up to the 2041 design year. The total population projected for 
the entire project area in the ultimate year is 393,849. A breakdown of this population projection is provided in 
Appendix A of this Report. 

𝑃𝑡 = 𝑃0𝑒
𝑟𝑡 



 
 

 

 

5161008 | 1.0 | 29 May 2020 
Atkins | ESIA Study Report - FINAL Page 17 of 139 
 

2.3. Water demand 
Water demand in the project area has been calculated to include domestic, livestock, industrial, health, 
commercial, education and health water demand. The Ministry of Water and Irrigation (MWI,2005) Guidelines 
from the practice manual for water supply services in Kenya were used to estimate the demand for each 
category. The overall water demand projection for the project area in the ultimate year is 17,808m3/d. A 
breakdown of this demand projection is provided in Appendix A of this Report. 

 

Figure 2-2 Projected water demand for the Project area 

2.4. Project designs  

2.4.1. Intake works and raw water transmission 

2.4.1.1. Intake works  

A suitable intake site has been identified on Nyangores River approximately 5Km within the Mau Forest (Lat   
0°41'37.76"S, Long 35°27'14.21"E). A run-of-river intake is proposed upstream of a waterfall approximately 5m 
high. The reinforced concrete weir will be constructed across the river, approximately 10m wide. The weir will 
reduce velocity of the water and direct it to the intake chamber. A scouring arrangement will be provided with 
control penstocks for constant desilting.  

The intake works will also include coarse and fine screens to minimize blockages. Suitable slope protection e.g. 
gabions will be provided on the site to protect the riverbed and riverbanks upstream and downstream of the 
weir.  

2.4.1.2. Raw water gravity main 

A ferrous raw water gravity main of diameter 450mm and 5km long is proposed from the intake works to the 
water treatment plant (WTP). The raw water main will be laid on the right bank of the river riparian for the entire 
length, only detouring in the last 200m to the WTP. 

2.4.2. Water treatment works 

2.4.2.1. Raw water quality 

Full chemical, bacteriological and jar tests were carried out to establish the raw water quality and determine the 
extent and type of treatment required. The water quality was found to be acceptable with most parameters 
within permissible values. Coagulation and sedimentation will be achieved using alum, while pH correction will 
be done using soda ash. This will be added in varying in dosage throughout the year. Substances like Nitrates, 
Chloride, Fluoride, Sulphates, Copper, Sodium, Potassium, Aluminium and Lead etc. are within permissible 
limits.  



 
 

 

 

5161008 | 1.0 | 29 May 2020 
Atkins | ESIA Study Report - FINAL Page 18 of 139 
 

2.4.2.2. Treatment works 

The new treatment works will be located in Masese at the edge of Mau Forest (Lat 0°42'25.92"S, Long 
35°25'13.34"E) adjacent to the Nyayo Tea Zone/plantation. The site is characterized by steep topography. 
Based on the quality of raw water, full conventional treatment is proposed comprised of 
coagulation/flocculation, sedimentation, sand filtration with air/water backwashing and disinfection using 
chlorine.    

The treatment units to be provided include: 

• Stilling well for velocity reduction;   

• Inlet channel for flow measurement and chemical dosing with soda ash and alum; 

• Flocculation basins for coagulation; 

• Sedimentation in horizontal flow tanks; 

• Filtration using rapid gravity sand filters; 

• Disinfection by chlorination and pH correction of treated water; 

• Backwashing of filters using air and water; 

• Backwash water to be collected in lagoon and after settlement, to be recycled to inlet works; 

• Administration / chemical dosing building, pump house and chlorine storage building, junior staff housing, 
etc. and other ancillary works 

The various units are arranged such that the flow will be entirely by gravity. The treatment works is designed on 
four equal streams (flocculation basins, sedimentation tanks and filters) to provide flexibility in system 
operations especially during maintenance procedures.  

The project location plan and a layout plan of the treatment works is provided in Appendix B of this Report. 

2.4.2.2.1. Treated water tank 

The treated water tank will be a reinforced concrete structure of capacity 500m3. The tank will provide more 
than 1-hour retention time to allow for the minimum recommended contact time of 30 minutes. A baffle wall in 
the tank will ensure adequate circulation and contact time is attained prior to distribution.   

2.4.2.2.2. Pumps and air blowers 

The pump house is located adjacent to the Treated Water Tank to ensure a positive suction arrangement and 
will house the following: 

• 2Nr. centrifugal pumps (1 duty, 1 standby) to pump water to the elevated steel tank used for filter 
backwashing. Pump parameters; Q – 180m3/hr, Head – 30.0m, Power 18.5kW; 

• 2Nr. compressors (1 duty, 1 standby) to provide air scour for backwashing of filters. Parameters; Air rate 
23m3/min, 0.5 bar pressure, Power required 24kW motor; 

• 2Nr. plinths for future pumps to serve the local community in future phase of construction; 

The pump house is a one-level building with a floor mounted switch gear control panel. A Universal Beam (UB) 
gantry is provided for the removal of the pumps, motors and compressors for repairs when breakdowns occur. 
A drainage sump will be constructed in the pump sump to drain water from the ground floor to the site drainage.  

2.4.2.2.3. Backwash water lagoon 

A backwash water lagoon 22x 8x 2.5m deep, is provided with submersible pumps to decant water used for filter 
backwashing before recycling. The lagoon volume is sufficient to store water from 2Nr. filter backwashes. After 
detention, the water will be pumped to the stilling well for re-treatment.  

2.4.2.2.4. Sludge drying beds 

2Nr. sludge drying beds, 1.25m deep and with a total area of 107m2, are provided for sludge from the 
sedimentation tanks. The sludge drying beds consist of slotted pre-cast concrete slabs laid on an 80mm thick 
layer of sand (size 1 -3mm) below which is an 80mm layer of size 10 - 15mm gravel.  Underneath the sand and 
gravel are large stones (size 20mm - 35mm, minimum 200mm thick) surrounding an open-jointed pre-cast 
concrete pipe, laid to falls, for collecting the filtrate. 

After sludge in the sedimentation tank has reached 25% of the tank volume, the sludge will be applied on to the 
sludge drying basins via an OD 315mm diameter uPVC pipe which discharges into the inlet chamber where the 
sludge is distributed into the beds. Dried sludge is to be removed from the bed before the sludge from the next 



 
 

 

 

5161008 | 1.0 | 29 May 2020 
Atkins | ESIA Study Report - FINAL Page 19 of 139 
 

sedimentation tank is applied. The filtrate from sludge percolates through the media and is collected in the 
open-jointed pipe and discharged into the river.  

2.4.2.2.5. Administration and staff facilities 

The administration building will be a single level building with a floor area of 75.4m2 consisting of the laboratory, 
store, offices, tea room and toilets.  

A laboratory will be provided with facilities to perform water quality tests necessary to determine dosages 
required for the various chemicals used in the operation of the works. Equipment will be provided to regularly 
check pH values, turbidity and residual chlorine in the treated water. The laboratory will be located within the 
administration building. 

Two staff houses will be provided in one block at the treatment works site. Each house will have a floor area of 
approximately 150m2 comprising of living room, kitchen, two bedrooms and sanitary facilities. 

2.4.2.2.6. Access road 

A new treatment works access road will branch off from the existing gravel road to the south of the treatment 
works site and will take a generally north-easterly direction to the location of the treatment works. Parking bays 